

Rm 2607, Building No. 1 Guosheng,
Lane 388, Zhongjiang Road, Putuo District,
Shanghai 200062, China

Tel: 86 21 38680172

Fax: 86 21 38680173

Internet: www.uvchemkeys.com



上海同金化工有限公司

紫外线吸收326 产品分析报告

Certificate Of Analysis CHEMSORB 326

批号 20201230 重量 1000kg 检测日期 2020-12-30
Lot No. Quantity Test Date

Items	Specifications	Results
Appearance/外观	light yellow powder	light yellow powder
HPLC (Purity) /含量	99.0%min	99.62%
Melting Range/熔点	137-141 °C	138.8-139.3 °C
Ash /灰分	0.1% max	0.03%
Volatiles /挥发份	0.5% max	0.16%
Transmittance/透光率	460nm 93.0min	96.10%
	500nm 96.0min	98.50%
Conclusion/结论	Conforms/符合	